SHANGHAI ROYSINCO TECHNOLOGY LTD.
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TST Testing Technology Co., Ltd.
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Report No.- TST2020120Q2697-6IPR

Shanghai Roysinco Electronic Technology Co..Ltd

TEST REPORT

Prepared For

Shanghai Roysinco Electronic Technology Co., Ltd
Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai

Manufacturer:

Shanghai Roysinco Electronic Technology Co., Ltd
Room212,BuildingF4,N0 418 Tianlin Road Xuhui District, Shanghai

Product Name:

Sound System

Trade Name:

StageCraft

Main Test Model:

CF2860

FRI860,FRI1060,FRI1260,FRI1560,CF0860,CF5860,X-LINES/127,

Additional X-LINE8/1220,X-LINE8/920 ' 108/1220,
Model: X-LINE10S/920 X-LIN 27“ INE125/920,

X-LINEISB.X-LINE2L#S &

\=J

Prepared By - TST Testing Techn

2F Yinhe Buildingf gdong,

China
Test Date: Dec.31,2020 To J:

< \'\
Date of Report : Jan.07.2021 -
i LS
)

Report No.: TST202012Q2697-6IPR

5

i &

L —

—f

[

2F Yinhe Building Hetian Road Houjic Town, Dongguan, Guangdong, China
Tel:86-769-850880 50 E-mail:tst@tst-test.com http://www.tst-test.com
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TST Testing Technology

Certificate Of Compliance

Certificate No. TST202012Q2697-61PC

R . Shanghai Roysinco Electronic Technology Co.Ltd )
PPl  Room212,BuildingF4,N0.418 Tianlin Road,Xuhui District Shanghai >

Shanghai Roysinco Electronic Technology Co. Ltd

Manufacturer Room212, BuildingF4,N0.418 Tianlin Road Xuhui District Shanghai T

Trade Mark : StageCraft

Product : Sound System

Main Test Model @ CF2860 !
FRIB60,FRI1060,FRI1260,FR11560,CF0860,CF5860,X-LINES/127, k2

Rt e X-LINES/1220,X-LINE®/920,X-LINE10S/127 X-LINE10S/1220,

Bl e X-LINE108/920,X-LINE128/127, X-LINE128/1220 X-LINE128/920,X- .

LINEISBX-LINE21 SB a8

Test Standard EN 60329: 1991+A1: 2000+A2: 2013

Asshownin (B : TST202012Q2697-61PR R

Test Report No.
The certificate applies to the tested sample above mentioned only and shall not imply an

assessment of the whole production. It is only valid in connection with the test report number.
TST202012Q2697-6IPR

Approved by: Andy Zheng

IP65

TST Testing Technology Co., Ltd =X
2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China
Tel: 86-0769-85088050  Fax: 86-0769-85088450 E-mail:tst@tst-testcom  htpziwww Ist-test.com

Manager 4
Jan07,2021
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TST Testing Technology

Certlﬁcate Of Compliance b

Certificate No. TST202012Q2697-2EC
Applicant :  Shanghai Roysinco Electronic Technology Co.,Lid Bty
Room212,BuildingF4,N0.418 Tianlin Road Xuhwi District,Shanghai

Manufacturer : Shanghai Roysinco Electronic Technology Co.Lid

Room212, BuildingF4,N0.418 Tianlin Road Xuhui District,S hanghai B
Trade Name StageCraft ‘
Product Sound System
Main Test Model CF2860 b
Additional Model  :  FRIS60,FRII060,FRI1260,FR11 560,CF0860,CFS860, X-LINES/127,

X-LINE8/1220,X-LINES/920 X-LINE10S/127 X-LINE10S/1220,
X-LINE108/920,X-LINE128/127 X-LINE125/1220 X-LINE128/920,X-
LINEISB,X-LINE2I 5B

EN 55032:2015+AC:2016

EN 55035:2017

EN 61000-3-2:2019 %
EN 61000-3-3:2013+A1-2019

EN 55020:2007+A11:201 1+A12:2016

(EN 61000-4-2:2009,EN 61000-4-3:2006+A1:2008+A2:2010, o
EN 61000-4-4:2012, EN 61000-4-5:2014, EN 61000462014,
EN 610004-8:2010, EN 610004-11:2004)
TST202012Q2697-2ER 50

“Test Standard

As shown in the B!
“Test Report No.

The EUT described above has been tested by us with the listed standards and found in compliance with the
council EMC directive2014/30/EU. It is possible to use CE marking to demonstrate the compliance with
this EMC Directive. o3
The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the ||
whole production. It is only valid in connection with the test report number. TST2020120Q2697-2ER

Approved by:Andy Zheng

.;{".:.' -

Manager
Jan.07.2021

TST Testing Technology Co., Ltd
F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China
Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mail:tsu@tst-testeom  huoi//www isi-test.com
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TST Testing Technology 7
Certificate Of Compliance
Certificate No. 1 TST202012Q2697-2EC
Applicant :  Shanghai Roysinco Electronic Technology Co.Lid b
Room212, BuildingF4,N0.418 Tianlin Road, Xuhui District,Shanghai
Manufacturer :  Shanghai Roysinco Electronic Technology Co.Ltd
Room212,By ngF4,N0.418 Tianlin Road Xuhui District,Shanghai \.‘é
Trade Name : StageCraft
Product : Sound Sysiem
Main Test Model : CF2860
Additional Model : FRI860,FRI1060,FRII260,FRI1560,CF0860,CF5860 X-LINE8/127,

X-LINE8/1220, X-LINE8/920,X-LINE10S/127 X-LINE108/1220,
X-LINE108/920, X-LINE128/127 X-LINE128/1220 X-LINE128/920,X-
LINEISB,X-LINE215B

EN 55032:2015+AC:2016

EN 55035:2017

EN 61000-3-2:2019

EN 61000-3-3:2013+A1.2019

EN 55020:2007+A11:201 1+A12:2016

(EN 61000-4-2:2009,EN 61000-4-3:2006+A1:2008+A2:2010,

EN 61000-4-4:2012, EN 61000-4-5:2014, EN 61000-4-62014,

EN 61000-4-8:20 10, EN 61000-3-11:2004)

TST202012Q2697-2ER

Test Standard

As shown in the
Test Report No.

The EUT described above has been tested by us with the listed standards and found in compliance with the
council EMC directive2014/30/EU. It is possible to use CE marking to demonstrate the compliance with
this EMC Directive

The certificate applics to the tested sample above mentioned only and shall not imply an assessment of the
whole production. It is only valid in connection with the test report number, TST20201202697-2ER

Approved by:Andy Zheng

Manager
Jan.07.2021

TST Testing Technology Co., Ltd
2F Yinhe Building, Hetian Road, Houjic Town, Dongguan, Guangdong, China
86-0769-85088050  Fax: 86-0769-85088450 E-mail:tsi@ist-testeom  hifo://wwiw isieiest.com
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TST Testing Technology Co., Ltd. Report No.: TST202012Q2697-2ER

Shanghai Roysinco Electronic Technology Co.,Ltd

c E EMC REPORT

Preparcd For: | qp . ohai Raysinco Electronic Technology Co.,Lid
Room212 BuildingF4,N0 418 Tianlin Road,Xuhui District, Shanghai
Mammcne Shanghai Roysinco Electronic Technology Co.,Ltd
Room212,BuildingF4,N0.418 Tianlin Road,Xuhui District, Shanghai
Product Name: Sound System
Trade Mark: StageCraft
Model CF2860
FRIS60,FRI1060,FRI1260,FRI1560,CF0860,CF5860,X-LINES/127,
Additional X-LINE®/1220,X-LINE8/920,X-LINE108/127,X-LINE108/1220,

Model: X-LINE108/920, X-LINE128/127 X-LINEI128/1220 X-LINE 128/920,
X-LINEISB,X-LINE215B

Prepared By : TST Testing Technology C
2F Yinhe Building i %&lﬂj‘m on
Guangdong, Ching

Test Date: Dec.312020 T

Date of Report : | Jan.07,2021

Report No.: TST202012Q2

2F Yinhe Building Hetian Road,Houjie Town, Dongguan, Guangdong, China
Tel:86-769-85088050 E-mail tst(@tst-test.com hitp://www.tst-test.com
Page 10f45
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TST Testing Technology
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Supplier’s Declaration of Conformity

‘This device complies with part 15 of the FCC Rules. Operation is subject to the
condition that this device does not cause harmful interference
Certificate No. TST202012Q2697-65C
Applicant : Shanghai Roysinco Electronic Technology Co.,Ltd
Room212 BuildingF4,N0 418 Tianlin Road X uhui District.Shanghai

¢

o

Manufacturer Shanghai Roysinco Electronic Technology Co.,Lid
Room212 BuildingF4,N0 418 Tianlin Road X uhui District Shanghai
Trade Mark StageCrafl
Product ' : Sound System
Main Test Model : CF2860

Additional Model FRIS60,FRI1060.FRI1260,FR11560,CF0860,CF5860,X-LINES/127,
X-LINES/ 220 X-LINE8/920, X-LINE10S/1 27, X-LINEI 08/1220,
X-LINE108/920, X-LINE125/127,X-LINEI 28/1220,X-LINE 1 28/92
0,X-LINE1SB X-LINE215B

FOC Part 15Class B

TST202012Q2697-65R
Shanghai Roysinco Electronic Technology Co.Ltd
declare that the uct

iy s

Test Standard
As shown in the
Test Report No,

Sound System
was tested to conform to the applicable FCC Rules and regulations. The method of testing was in
accordance to the most accurate measurement standards possible, and that all necessary steps
have been enforced 1o assure that all production units of the same equipment will continue to
comply with the Federal Cc i

R Y S SR
—Su—e—e—e—pi——

Commission’s

Approved by:Andy Zheng

T ¥ ST Y S

st £+ e £

Manager
Jan07.2021

b —pt—

2F Yinhe Building, Hetian Rﬂaﬂ,Hnthe'io\m, Dongguan, Guangdong, China
Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mailst@tst-testcom  hipy//wvww.isttest.com
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TST Testing Technology Co., Ltd. Report No.: TST202012Q2697-6SR.

TST Testing Technology Co., Ltd

Report No.: TST202012Q2697-1SR.

i . X TST Testing Technology b Shanghai Roysinco Electronic Technology Co.,Ltd
Shanghai Roysinco Electronic Technology Co..Ltd | L
Certificate Of Compliance C €
Certificate No. : TST20201202687-1SC
Applicant : Shanghai Roysinco Electronic Technology Co.Lud LVD R—EPORT
Room212,BuklingF4,N0.418 Tianlin Road Xuhui Distsict,Shanghai
‘ : Manufacturer : Shanghai Roysinco Electronic Technology Co.Ltd
FCC REP ORT Room212,BuildingF4,N0.418 Tianlin Read, Xuhui District,Shanghai
TradeName : StgeCrah O Shanghai Roysinco Electronic Technology Co.,Ltd
Product Sound System Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai
Main Test Model CF2860 Shanghai Roysinco Electronic Technology Co.,Ltd
Prepared For - »  AddienalModel : FRIZ60.FRII060,F RILI60.FRIIS60,CFO860,CFS860X-LINER/127, : Manufacturer - g om12 BuildingF4.N0.418 Tianlin Road, Xuhui District Shanghai
Shanghai Roysinco Electronic Technology Co.,Ltd 7 A-LINES/1220, XL INEZH20. XL INELOS/ 127, X-LINE10S/1720, | = —
Room212 BuildingF4,N0 418 Tianlin Road Xuhui District Shanghai ’E‘]'kl'}”,‘é 1&%’%{"%&“““25"27-X'“NEUS"ZZOvX‘LWEumm:X‘UN Product Name: | Sound System
. . EN 62368-1: 2020+A11:2020 8
Nt Shanghai Roysinco Electronic Technology Co.,Ltd Test Standard P IEC 609141990 Trademark: StageCraft
N Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District,Shanghai As shown in the : TST20201202697-1SR
“Test Report No. e S Main Model: CF2860
Trade Mark: StageCraft
The EUT described above has been tested by us with the listed standards and found in compliance with the FRIS60,FRI1060.FR11260,FR11560,CF0860,CF5860,X-LINES/127,
Product Name: | Sound System council LVD directive 2014/35/EU. It is possible to use CE marking to demonstrate the compliance with Additional X-LINES/1220,X-LINE8/920,X-LINEI0S/127, X-LINEL0S/1220,
i Models: X-LINE108/920,X-LINE125/127,X-LINE128/1220,X-LINEI 28/920,
Model - CF2860 , > i X-LINEISB X-LINE215B
The centificate applies to the tested sample above mentioned only and shall not imply an assessment of the
FRIS60,FR11060,FR11260 FRI1560,CFO860,CF3860, X-LINER/127, whale production. [tis only valid in connection with the fest report numiber, TST20201202696- 1SR
Additional X-LINES/1220 X-LINES/920 X-LINE10S/127,X-LINE10S/1220, Prepared By: | TST Testing Technology(Donggnan) Co. Lt
models : X-LINEI0$/920 X-LINE128/127,X-LINE128 /1220, X-LINE1 25/920, < .
X-LINEISB,X-LINE215B 2F Yinhe Building Hetian Ro; .ou]l\\yvn_@\w gdong, China
N
Prepared By: | TST Testing Technology(Dongguan) Co., Ld gl by Ay Thicg o8 . e 31,2020 To Jan 07 20, N W 0. B
2F Yinhe Building Hetian Road, Houjie Town, Dongguan, E‘. 4 ',‘ L}
Guangdong, China 4 I 5 Date of Report : | Jan.07,2021 m
Test Date: Dee.31.2020 To Jan.07,2021 :
3 2 Report No.: TST202012Q2697-1SR 3
Date of Report : | Jan.07.2021 | g ¥
. ; Manager g
Report No.: TST202012Q2697-65R | Janp72021 o
l TST Testing Technology Co., Ltd
3 ':;: 2F Yinhe Building, Hetian Road,Houjie Town, Dongguan, Guangdong, China 3
| Tel: 86-0769-85 50 Fax: 50 E-mailst@tst-test.com  hup/Avww.ist-testcom
&
4

3F Vinhe Building Hettan Road Howie Town, Dongguan, Guangdons, CRina
Tel:86-769-85088050 E-mail:tst@tst-test. com hitp:ffwww.tsi-test. com

Page! of I e —
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2F Vinhe Building Hetian Road,Houjie Town, Dongguan, Guangdong, China
Tel:86-769-8 5088030 E-mail:tst@tst-test.com hitp:/fwww.tst-test.com
Pagel of 42
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TST Testing Technology

Certificate Of Compliance

Certificate No. TST202012Q2697-3RC

2 . Shanghai Roysinco Electronic Technalogy Co Ltd
Applicant * Room212,BuildingF4,N0.418 Tianlin Road Xuhui District,Shanghai

Shanghai Roysinco Electronic Technology Co.,Lid

Maonfaeturer Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai
Trade Mark StageCraft

Sound System
Main Model : CF2860

FRIS60,FRI1060.F RI1260,F RI1 560,CFO860,CF5860, X-LINE&/ 127,
X-LINE& 1220, X-LINE&/920 X-LINE108/127 X-LINE10S/1220,
X-LINE10S/920 X-LINE125/127 X-LINE128/1220 X-LINE125/920,
X-LINEISB,X-LINE215B

IEC623: 3

Additional Model

Test Standard

IEC62321
1EC62321
TST202012Q2697-3RR

As shown in the
Test Report No.

T
It
i
:
A
I
|
1
!
I
) E Sample Name
i
4
H
|
i
\
',ﬁ
|
4

The EUT described above has been consolidated by us and found in compliance with the council
RoHS 2.0 Directive (EU) 2015/863 and (EU)2017/2102 amending Annex II to Directive
2011/65/EU

The certificate applies to the tested sample above mentioned only and shall not imply an
assessment of the whole production. It is only valid in connection with the test report number.
TST202012Q2697-3RR

RoHS

|| TSTTesting Technology Co., Ltd
‘&9 2F Yinhe Building, Hetian Road Houjie Town, Dongguan, Guangdong, China

Manager

B Jan.07,2021

i 3
3 Tel: 86-0769-85088050  Fax: 86-0769-85088450 E-mail:sti@st-test.com  hmn:/fwww.ist-test.com
h o o - £ § 4 - . £ it 1.
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Y o it 4 e
RN P g@ﬂ‘— fie—— b :
S BRI ,
i M A GaGTS AT GTS20201230001-1-1 b S
TESTING E e
est Report : s v
20171925372 HEam | R
ReportNo:  TST202012Q2697-3RR Date:Jan.07,2021 Page lof 12 25 cpaooll TST Testing Technology
4 5 : CP45011l. CPOOIIl, CPBOOIN. GP1000IIl, CP1250Ill, CP350i, CP450i.
Al N A CP6O0I. CP800I. CP1000i. CP1250i . DP230. DP260. DP290. DP2130. DP2150.
re . Shanghai Roysinco Electronic Technology Co. Ltd BERE | s, DPiBG. DPATS. DPAS0. DP4T30, DMCS0N, DMGZTEN. DMCZE0N. Certlficate of Compllance
Mt DMC2130N, DMC2150N (RF 2§ 2 AL 8§46 TF, AT LBREEHHY CersfomeNe, L e T
o 284 o Applicant = \ghai Roysinco Electronic Technology Co.|
Address : Room212,BuildingF4,N0 418 Tianlin Road Xuhui District, Shanghai :E HEl, RERTYRSBOEL HREEALEERE o Room 31, Blding FANG 418 Tisaln Rood, il Disict Sang
\! W) p EXTE ¥ bHsR TR ARG Manufacturer 1 Shanghai Roysinco Electronic Technology Co.
Trade mark . StageCraft Room212,Building F4,N0.4 18 Tianlin Road, Kuhul District, Shanghai
k=g Efebmn | EATRTEMAS 418 FFRE212F Trade Name : StageCraft ]
The following sample(s) was /were submitted and identified on behalf of the clients as : TEST REPORT P :;:;:“;‘Et N z;‘:;"mj’ e 4
Sample N: : Sound Syst i ,— % Additional Model @ CPASONLC] A
ample Name ound System (RS ABATRELS) Sl EA | LT ARICE WG 418 FFE 212 & CPSOOLCP1 000,CP12
Main Model : CF2860 AEFY | ESBBOFHRERAG DP360,0P475,0P490 DPA130 DMC260N, DMC2758, DMC290N,DMC2130K, a3
MC2 150N 2%
: FRIS60.FRI060,FRI1260,FRI1 560, CFO860,CF5860,X-LINES/127, #&%%5: GTS20201230001-1-1 e = . T e e 1
8 W X-LINE§/1220,X-LINES/920,X-LINE10S/127,X-LINEI 081220, RAT R | LRFALERIS M0 SF A 2H2E Fev Rt SR
e Qede X-LINE10$/920,X-LINE128/127 X-LINE128/1220 X-LINE [28/020, i cyioniar HEARE b3

X-LINE IﬁB,XVLINDl 5B
Sample Received Date  : Dec.31,2020

Testing Period + Dec.31,2020 To Jan.07,2021 '§ é{l ‘?‘ ﬁ ié%ﬂ%%ﬂ%ﬁﬁ"%’l}gj

1. As specified by client to sereen Lead(Pb),Cadmium(Cd),Mercury(Hg),
Chromium(Cr)and Bromine(Br)in the submitted sample(s)by XRE. N o
2. As specified by client when screening results exceed the XRF screening limit in & & ﬁ L e FAEARN S
TEC62321:2013 Edition 1.0, further use of wet chemical methods are required to test
Lead(Pb) Cadmium(Cd) Merc: ury(Hg), Hexavalent

Chromium(Cr(V1)).Polybromi (PBBs). Polyb 1 Diphenyl e 2
Ethers(PBDEs),’ Poiybwmmaled dxphenyl ethers (PBDEs) and Phthalates such as F ‘R" z ﬁ % 'i_ ﬁi k 25
Bis(2-ethylhexyl) phthalate (DEHP) |

Butyl benzyl phthalate (BBP). Dibutylphthalate (DBP) |

AL-2019
EN 55020:2007+A11:201 1+A12:2016
(EN 61000-4-2:2009.EN 61000-4-3:2006+A 1:2008+A2:2010, b
EN 610004-4:2012, EN 61000-4-5:2014, EN 61000-4-6:2014,
EN 610004-8:2010, EN 61000-4-11:2004)

As shown in the : TST202012Q2695-2ER

Test Report No.

HauE (18
#eai 2020-12-24 £ 2021-01-04

The EUT described above has been tested by us with the listed standards and found in compliance with the A%
Fith kAhEd | council EMC directive2014/30/EU. It is possible to use CE marking to demonstrate the compliance with
this EMC Directive.

The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the

Test Requested

and Diisobutyl phihalate (DIBP) in the submitted sample(s). B 5 N ¥ LA 57 & whole production. It is only valid in connection with the test report number, TST20201202695-2ER
Test Method + Please refer to next page(s) o
I
Test Result : Please refer to next page(s). ﬁ m] * 511 —?‘ﬁl . 3 %\
St + The test results comply with the limits of RoHS 2.0 Directive (EU) 2015/863

and (EU)2017/2102 amending Annex II to Directive 2011/65/EU

Signed for and on behalf of Approved by:Andy Zheng

T A K E R MRS AR

Sy

#wE: Tk ,& FH: #DA ik WA 0y b
Shenzhen Global Test Service Co., Ltd. az - A i
. 2021 4 01 4 04 8 2021 %01 /04 8 20214 01 4 04 8 o8 = 3
Andy Zheng S el A Manager
Technical Director Jan.07.2021
This rport shal ot bealfredcremed o deced.The s i shown i st epot refcr anly ot samp(s) s . Withoutwriten approval of TST, ;
s estrcertshall ot b supicd excep i ll and bl e 3 adheriscment ST Piysical & Chemial L ) >
Ak TR KRR A S LE R 98 5 DCC R LAHE T H 12 101 5 84haiit 104 5 it ST Fetmg Technghgy. O, L
" 2F Yinhe Buikling Hetian R osd Hou uan, Guangdong, China. li\ BTS00 FaxB6= 16 BS088450 3 i HE ALE x 5 o =101 _— L M Vi s =
IS Testing Todoluay Co Lid. B R BT BRI IH 0 ARRRIR o i dadekeom B dsronn Address: No.7-101 and BA+104, Building 7 and 8, DCC Gullural and Creative Garden, No.98, Pingsin North Road s 2F-Ymhs Duldue. Hotlan Road. Houns T D emiien, Gunsionz. Ul
Shangemuig: Gomenuily, Pfgha Skeel, Languang Diskict, Shenzhen, Guangdor Tel: 86-0769-85088050 Fax: 86-0769-85088450  E-maibist@ist-test.com  hipfwwiw, St-fest.com
wif: 075628717088  #K0756-28717111 &9 ols_sz@glsoertcom A fi: hilpiwww.glscertcom ) ) -
F1RAGR F2REGR . - ¢ e ¢ : ¢ e 3
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¢ b 5 i s C—
ﬁ S it : St
IST Testing Technology Co., Lid. Report No.. TST20201202695-6SR.
TST Testing Technology Co., Lid Report No.: TST20201202695-2ER b
Shanghai Roysinco Electronic Technology Co.,Ltd : £ 4 I
TST Testing Technology 5 - : > '
Shanghai Roysinco Electronic Technology Co..Ltd |
o9 43 . . &
% oy . . 2 3 5
Supplier’s Declaration of Conformity \l Certificate Of Compliance
E C PORT S “This device complics with part 15 of the FCC Rules. Operation s subject to the 58 % b e e o TSR 4
VIC RE condition that this device does not cause harmful interference Il Applicant + Shanghei Ropsinco Blectraic Toclmmiogy Gs il
Al Certificate No. : TST202012Q2695-65C ; 1} Room212,BuildingF4,N0.418 Tianlin Road Xuhui District Shanghai
a3 Applicant : Shanghai Roysinco Electronic Technelogy Co,Ltd 28 c &% Manufacturer : Shanghai Roysinco Electronic Technalogy Co..Ltd
Room212,BuildingF4,N0. 418 Tianlin Road, Xuhui District, Shanghai FCC REPORT | Room2 12,BuildingF4,N0.418 Tianlin Road, Xuhui District,Shanghai
Prepared For - Manufacturer Shanghai Roysinco Electronic Technology Co.Ltd ‘ Trade Name : StageCrat
Shanghai Roysinco Electronic Technology Co..Ltd S Room212 BuildingF4,N0.418 Tianlin Road Xuhui District, Shanghai 3 32 Produc + Power Amplifi
Room212 BuildingF4,N0.418 Tianlin Road, Xuhui District,Shanghai 1 Trade Mark StageCraft i % & Fower Amplifier,
Product ' : Power Amplifier Mais Test Model i CRIQm i - _—
Manufacturer : ¥ Main Test Model ~ :  CPS0ONI s Prepared For - &4 Additional Model  : CP450LILCP6OOIIL CES00LILCP1000LLCP 1250111 CP350i, CP4S0i,CP600, »
iha"g‘v?‘zRBoy;“mpEA}e}f}g x‘af'}-mhlmﬂ}ggd‘:;tldl) Shangh: Addifional Model ~ :  CP450IILCP600ILCPSOOILCPI0001LCP125011 CP 3501, CP4S0LC PG00, 1 Shanghai Roysinco Electronic Technology Co. Ltd T CP00LCPI000t CRI A0, DECIQ.DE 260 DP290, L3130, DFALS0,DF 430, ir
00m212,BuildingF4,N0.418 Tianlin Road. Xuhui District,Shanghai CP800i.CP1000,CP1250i DP230.DP260,0P290,DP2 130,0P2150,DP430, Room212,BuildingF4,N0.418 Tianlin Road Xuhui District,Shanghai | Dirds0, DEIZDESOUP LGN CIIMERMO2 TSN DMC2S0R DMC2130N,
DP460,DP475 DP490,DP4130,DMC260N,DMC275N,DMC290N DMC2 | 2 DMC2150N
- 3 3 S pe & 5 -1 2020+A11:
Product Name:. | Power Amplifier Test Standard ) F?Fé_?,:ff?g:“ B ——— Shanghai Roysinco Electronic Technology Co.,Ltd 1 Test Standard : :?Cf"i%&_lwq%m’“l A
A shown inthe & A : | ¥ Room212,BuildingF4,N0.418 Tianlin Road,Xuhui District,Shanghai L A¥abown: i hie 7
Trade Mark: StageCraft .", TST202012Q2695-65R 8 32 Test Report No. P ETER01202 050 SR By
TestRegort Y Trade Mark: StageCraft u -
We,the responsible party: B
Model - CP800L Shanghai Roysinco Electronic Teehnology Co..Ltd — Power Ampif &8 The EUT described above has been tested by us with the listed standards and found in compliance with the &5
1 R roduct Name: ower Amplifier <5 B % , 3 o5
R o R oo e S declare that the product council LVD directive 201435/EU. 1t is possible to use CE marking (o demonstsate the compliance with E
Additional CP800I.CP1000i,CP 1250, DP230,0P260,DP290,DP2130,DF2150,DP430, Power Amplifier o8 Modél - CP8OOII £ this LVD Directive. &
Model: DMM’?,DPMS,DM‘?O,DN1BO‘DMCIMN.DMCN,‘N,DMCE‘?ON.DMCE130’\1. T was tested to conform to the applicable FCC Rules and regulations. The method of testing was in 1 <% The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the ¢
DMC2 150N accordance to the most accurate measurement standards possible, and that all necessary steps e whole production. It is only valid in connection with the test report number. TST202012Q2695-1SR. I
Prepared By : TST Testing Technology Co.. Ltd. 2% have been enforced to assure maléilplmductxon units of the same equipment will continue to o8 models a8 a8
comply with the Federal C Ci s DMC2150N
2F Yinhe Building Hetian Road,Houjie Town, Dongguan, 4 fee e i B S o : .
Guangdong, China ; cparc Y2 ST Testing Technolbgy 1 : > Approved by:Andy Zheng
2F Yinhe Building
s c.31.202 200 ¢ L !
Test Date Dec.31.2020 To Jan.07,2021 &2 4 pproveiy ity Pheng & iy, G ‘ ]
Date of Report : | Jan.07,2021 & Test Date: Dec.31.2020 To Jan
b ;
Report No.: TST202012Q2695-2ER ‘ l Date of Report: | Jan.07,2021
, % Manager X
| Report No.: TST202012Q2695-65R Jam 07,2021
p Manager 5
Jan.072021 ] [
AL TST Testing Technology Co., Ltd l TST Testing Technology Co., Ltd
5 2F Yinhe Building, Hetian Road, Houjic Town, Dongguan, Guangdong, China e 2F Yinhe Building, Hetian Road Houjie Town, Dongguan, Guangdong, China
Tel: 86-0760-85088050  Fax: 86-0769-85088450 E-mailtst@tstetesteom  hitpfwww tstelest com | Tel: 86-0769-85088050  Fax: 86-0769-85088450  E-mail:tst@st-test.com  hutpJ/www.st-test.com
< .

2F Yinhe Building Hetian Road, Houjic Town, Dongguan, Guangdong, China

2F Yinhe Building Hetian Road Houjie Te Do Gi d Ch
Tel:86-769-85088050 E-mail-st@tst-test.com hiip://Wwww.tst-tesL.com . coan Roac onilo umm, DonERu, RaEONg, LXA

Tel:86-769-85088050 E-mail tst@tst-test com http://wiww 1st-test com
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TST Testing Technology Co., Ltd.
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Roy....

Report No.: TST202012Q2695-1SR.

iR FRAIRAT]

Shanghai Roysinco Electronic Technology Co..Ltd

C E LVD REPORT

" Shanghai Roysinco Electronic Technology Co.,Ltd
Prepared For: | poom2 12 BuildingF4,N0.418 Tianlin Road Xuhui District,Shanghai
Manufact . Shanghai Roysinco Electronic Technology Co. Ltd
anufacturer | p om212,BuildingF4,N0 418 Tianlin Road, Xuhui District Shanghai
Product Name: Power Amplifier
Trademark: StageCraft
Main Model: CPRO0III
CP450111, CP6OOITL,CPS00TILCP1000IIT,CP 1250111, CP350i,CP450i, CP600,
Additional CP800i,CP10001,CP1250i ,DP230,DP260,DP290,DP2130,DP2150,DP430,
Models: DP460,DP475,DP490,DP4130,DMC260N, DMC275N, DMC290N,DMC2130N,
DMC2150N
Prepared By : TST Testing Technology(Dongguan) Co., Ltd.
2F Yinhe Building Hetian Road,Houjie Town, Dongguan, Guangdong, China
Test Date: Dec.31,2020 To Jan.07,2021
Date of Report : | Jan 07,2021
Report No.: TST202012Q2695-1SR

2F Yinhe Building Hetian Road Houjie Town, Dongguan, Guangdong, China
Tel:86-769-85088050 E-mail: itst-test.com http#fwww. tst-test.com

Pages of 42

TST Testing Technology

Certificate Of Compliance

Certificate No.

Applicant

Manufacturer
Trade Mark
Sample Name

Main Model

Additional Model

Test Standard

As shown in the
Test Report No.

The EUT described above has been consolidated by us and found in compliance with the council

: TST202012Q2695-3RC

Shanghai Roysinco Electronic Technology Co..Lid
* Room212BuildingF4N0.418 Tianlin Road Xuhui District Shanghai

Shanghai Roysinco Electranic Technology Co.,Ltd
* Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District,Shanghai

: StageCraft
: Power Amplifier

1 CPROOII
CP45011L,CPGOOILLCPS00LILCP 1000M1 CP 1250111, CP350i,CP430i,CPGO0I,
CPE00L.CP1000i, CP1250i DP230,DP260,DP290,DP2 130,DP2150.DP430,
DP460,DP475,DP490,DP4130,DMC260N,DMC275N, DMC290N,DMC2 130
N,DMC2150N
IEC62321-1:2013
1EC62321-3-1:2013
1EC62321-4:2017
IEC62321-5:2013
© 1EC62321-6:2015
IEC62321-7-1:2015
1EC62321-7-2:2017
1EC62321-8:2017

TST202012Q2695-3RR

RoHS 2.0 Directive (EU) 2015/863 and (EU)2017/2102 amending Annex Il to Directive

2011/65/EU

The certificate applies to the tested sample above mentioned only and shall not imply an
assessment of the whole production. It is only valid in connection with the test report number.

TST202012Q2695-3RR

RoHS

Approved by:Andy Zheng

Manager
Jan07,2021

TST Testing Technology Co., Ltd
2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China

Tel: 86-0769-85088050

Fax: 86-0769-85088450 E-mail:tst(@

estcom bt

A AEXHK AFS

Test Report

Report No : TST202012Q2695-3RR  DateJan 07,2021 Pagelof 12
Applicant/ )
+ Shanghai Roysinco Electronic Technology Co.Ltd
Manufacturer
Address + Room212,BuildingF4,N0.418 Tianlin Road,Xuhui District,Shanghai
Trade mark + StageCraft

The following sample(s) was /were submitted and identified on behal f of the clients as :

Sample Name

Main Model

Test Requested

Tominated diphenyl ethers (PBDIs) and analam wcll -
g yl ) phthalate (DEHP) ,

Butyl berizy! phihalate (BBP), Dibutylphthalate (DBP) ,
and Diisobuty! phthalate (DIBP) in the submitied sample(s).

Test Method + Please refer to next page(s).

Test Result : Please refer to next page(s).

@ ¥ + The test results comply with the limits of RoHS 2.0 Directive (EU) 2015/863
“onclusion

and (EU)2017/2102 amending Annex 11 to Directive 201 1/65/EU.
Signed for and on behalf of

Andy Zheng
Technical Director

“This report shall not e alered,nereased or deleted The resuls shown i his st teport refer only 1o the samplefs) ested, Without written approval of TST,
this testrepon shall not be copied except n full and published as advertisement, TST Physical d Chemical Lsb.

21 Vinhe i g Hetan Roud, ey i T
FR AR A 4T SR TR

TST Testing Technology Co., Ltd.
profiie

Hiiorisriatcom | st des com

l

FRENME RN

- MA
ﬂ 20171925372
N S
£ B WK
TEST REPORT
R4 A BHTTALH)
#&4hF: GTS202012240071-5
2k EpH LRk T A R F)
ik #H B RR R T A TR )
E o A& FMEE
A5 AR DM16
#® A £ A EF i

I W 4 REABRFARALAF
Shenzhen Global Test Service Co., Ltd.

Sedk: FE| AR R0k 4 I P47 AL 08§ DCC R8I S8 74 1% 101 5 8 4 212 104 §
Address: No.7-101 and 8A-104, Building 7 and 8, DCC Cuttural and Creative Garden, No.98, Pingxin North
Road, Shangmugu Community, Pinghu Street, Longgang District, Shenzhen, Guangdong

@ik 0755-28717088

# A:0755-26717111 & 5 gts_sz@gtscert.com

431 htp:/Awww gtscert com
ERUE R
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EMC/FCC/LVD/ROHS/CE/IPG63 £ 11 41 7+

@k —ge——e——e—te At ——ie——h st s S o g@% 2 4 5
GaGTS A% . GTS20201224007-1-5 {3 TST Testing Technology Co., Ltd. Report No.: TST20201202696-2ER 5]
g : - i
Hasé | FALRE = 2 5 I
FEENrTTY 42 o 42 Shanghai Roysinco Electronic Technology Co.,Ltd & :
TST Testing Technology TST Testing Technology
mpgs |77 DNOS. DIICOS. DIOB/AEC. DMI608/AEC. DMIG/AEC.
DMOBAEC-H. DMiGOBAEC-N. DMiGAEG-N, DN3200 PLUS ({5 & &R F, AEELBR . . 4
s o . . :
S RARE, % £% RIS 0EE AARER) Certificate Of Compliance Supplier’s Declaration of Conformity
N = e Certificate No. : TST20201202696-2EC
FHEE | EARELTHEARL A > Applicant : Shanghei Roysinco Electronic Techaology Co.Lid G : ‘This device complies with part 15 of the FCC Rules. Operation is subject to the
Sl | LSTETEMHS 48 SFR22E Room?212, BuiklingF4,N0,4E§ Tiaolin Road,Xuhyi District, Shanghai EMC REPORT condition that this device does not cause harmful interference
Manufacturer :  Shanghai Roysinco Electronic Technology Co.Ltd ORI TST 20201202696-65C
R T > N Room212, BuildingF4,N0.418 Tianlin Road Xuhui DistrictShanghai by 4 ol L othighat e Bl AN GRS
, BT Z = Trade Name 4 Sl sildingF4 N0.418 Tianlin Road Xuhui District Shanghzi
ST Wes | bR ICE M 418 FF B 212 £ Product : Audio Processor | Preparcd For - Manufacturer o Electronic Technology Co.Lid
" N 4 Main Test Model : DMI6 T Shanghai Roysinco Electronic Technology Co.,Ltd : 1dingF4 N0.418 Tianlin Road Xuhui District,Shanghai
AT H | LHRB T HAARA G ' Additional Model ~ :  DMOS,DM1608 DMOS/AEC,DM1 608/AEC, DM 6/AEC, ¢ Room212 BuildingF4 N0.418 Tianlin Road Xuhui District, Shanghai Trade Mark 1
AR | EHTETE WS 418 5 F & 212 & DMOSAEC-N DMI608AEC-N, DMI6AEC-N,DM3200 PLUS Preduct . s Ao Prctisot
e TenSonded H N AL LS 2 Manufacturer s | gy.2nghai Roysineo Electronie Technology Co. Ltd MabbTetModdl & DM b3
13 -— HERpg | -—- EN 350352017 Room?212 BuildingF4 N0 418 Tianlin Road X uhui District Shanghai Additional Model :  DMOS DM1608,DMOS/AEC, DM1608/AEC DM16/AEC, ‘
- — - EN 61000-3-2:2019 i gra, i Y Ang DMOSAEC-N,DM1 608 AEC-N,DM I6AEC-N,DM3200 PLUS
HakiE RIEAEH i 1% i E: g;g%‘;&z?ﬂ\ﬁ;l&lﬂ}:l o b Gy Test Standard FCC Part 15 Class B
ey " s et s = 3 r Product Name: Audio Processor i As shown in the
130 ) 2020-12-24 HEan 2020-12-24 £2021-01-04 (EN 61000-4-2:2009,EN 61000-4-3:2006+ A 1:2008+A2:2010, Test Report N TST202012Q2696-6SR
i EN 61000-4-4:2012, EN 61000-4-5:2014, EN 61000-4-62014, d R SEROKE S
: i . ple N 61000-4-11:2004) b Trade Mark: StageCraft b We the responsible party:
AUREA, EARBAAUREL. Ak As shown in the : TST20201202692ER Shanghai Roysinco Electronic Technology Co..Ltd
AR , [TetRopertii | Model : DMI6 ; declare that the product
GB BB9B-2011 {&#. MMA LML FiLs LBE) 9 3 < Audio Processor
NI E Y The EUT described above has been tested by us with the listed standards and found in compliance with the o | . -
L council EMC directive2014/30/EUL 1t is possible to use CE marking to demonstrate the compliance with Additional DM08 DM1608 DMOY/AEC, DMI608/AEC DM I6/AEC, was iestod o copE e Fogiles Sptpaulaolime mtad o csting was .
- ¥ (his EMC Dircctive. T3 Model: DMOSAEC-N,DM160SAEC-N DM 1 6A EC-] N DM3200 PLUS accordance to the most accurate measurement standards possible, and that all necessary steps b
B . y 8 have been enforced to assure that all production units of the same equipment will continue to
g The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the |
o > 5 a3 £ comply with the Federal C G s req £
<% whole production. It is only valid in connection with the test report number. TST202012Q2696-2ER 5 Prepared By: | TST Testing Technology#®o.. L“& r 3 s
& 2N 2F Yinhe Building W¥tian \)ﬁ\fc Ym.( & L
e LR e 2 113 T Guangdong, Chin: T
BAl: Tak 5 E: Fh: A ks A o 5 L 4 1 Approved by:Andy Zheng
a8 = b A = 1 Test Date: Dece.31.2020 To m . ¢
> Approved by:Andy Zheng €5 il 3 z <
2021 #01 A 040 2021 %017 04 8 2021 %01 A 04 8 -3 W
Py Date of Report : | Jan.07,2021 AL
p1 A b
=)
Report No.: I'ST202012Q2696- 3R \ - :
i N Manager
Managor Jan07,2021 )
Jan.07.2021 : : . o
e > %% TST Testing Technology Co., Ltd +
_ ; 2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China |
TST Testing Technology Co, Ted. . - e Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mail:tst@ist-testeom  hip/Awww.sttest.com 58
2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China
Tel: §6-0769-85088050 Fax: 86-0769-85088450  E-mail:ist@tsttesteom  hup:/fwww (si-test com M
3 3T Yinhe Bullding Hetian Road.Hloujic Town, Dongguan, Guangdong, China
3 Tel:86-769-85088050 E-mail:tSt@tst-test.com http://www.tst-test.com
s N P A - Page 1 of 46 Ak
®2W£9H L “ e g & e , o : & 3
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TST Testing Technology Co., Lid.

)

Report No - TST2020120Q2696-65R.

Shanghai Roysinco Electronic Technology Co..Ltd

F@ FCC REPORT

Prepared For
Shanghai Roysinco Electronic Technology Co_Ltd
Room212,BuildingF4 N0 418 Tianlin Road, Xuhui District, Shanghai

Makifstire: Shanghai Roysinco Electronic Technology Co.,Lid

Anuieiure - | Room212.BuildingF4 N0.418 Tianlin Road.Xuhui District, Shanghai

Trade Mark: StageCraft

Product Name:

Audio Processor

Model : DMI6
Additional DMO8,DM1608, DMOS/AEC,DM1 608/AEC,DMI6/AEC,
models : DMOSAEC-N DM 1608 AEC-N, DM 16 AEC-N,DM3200 PLUS
Prepared  By: | TST Testing Technology(Dongguan) Co., Ltd.
2F Yinhe Building Hetian Road Houjie Town, Dongguan,
Guangdong, China
Test Date: Dec.31.2020 To Jan.07,2021
Date of Report : | Jan.07,2021
Report No.: TST202012Q2696-6SR.

3F Yinhe Building Hetian Road, Houjic Town, Dongguan, Guangdong, China

Tel:86-769-8 5088050 E-mail:tst@tst-test.com hip://www.isi-test com

iR FRAIRAT]

AT

TST Testing Technology

Certificate Of Compliance

Certificate No.

T 20201202696-15C

Applicant : Shanghai Roysinca Electronic Technology Co.Ltd
Room212 BuildingF4,N0.418 Tianlin Road Xuhui Distriet,Shanghai

Manufacturer : Shanghai Roysinco Elecironic Technology Co.Ltd
Room212,BuildingF4,N0.418 Tianlin Road Xuhui District,Shanghai

Trade Name : StageCraft

Product Audio Processor

Main Test Model : DMI6

Additional Model

DMO08,DM 1608, DMO8/AEC, DM 1608/AEC DM16/AEC,
DMOSAEC-N,DMI1608AEC-N, DM 16AEC-N DM3200 PLUS
. EN 62368-1: 2020+A11:2020

©1EC 60914-1990

TST202012Q2696-1SR

Test Standard

As shown in the
Test Report No.

The EUT described above has been tested by us with the listed standards and found in compliance with the
council LVD directive 2014/35/EU. It is possible to use CE marking to demonstrate the compliance with

this LVD Directive

The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the

whole production. It is only valid in connection with the test report number. TST202012Q2696-1SR.

C€

TST Testing Technology Co., Ltd
2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China
Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mail:tst@tst-test.com  hitp://www tst-test.com

Approved by:Andy Zheng

Manager
Jan.07.2021

-
= o

TST Testing Technology Co., Lid

REIXM NN

Report No.: TST202012Q2696-15SR

3 vty

Shanghai Roysinco Electronic Technology Co..Ltd

b
;[ B Shanghai Roysinco Electronic Technology Co. Ltd
3K Tepee Tor Room212,BuildingF4,N0 418 Tianlin Road, Xuhui District, Shanghai

Mssiafis e Shanghai Roysinco Electronic Technology Co..Ltd
< AnUIACIIRT | R oom2 12, Building F4,N0 418 Tianlin Road, Xuhui District Shanghai

Product Name: Audio Processor
1 Trademark: StageCraft
o Main Model: DMI16
s Additional DMO08 DM 1608 DM08/AEC, DM1608/AEC,DMI6/AEC,

Models: DMOSAEC-N,DM1 608 AEC-N DM 1 6AEC-N,DM3200 PLUS

Prepared By TST Testing Technology(Dongguan) Co_Lid

2F Yinhe Building Hetian B }IOWD Wguangdong, China
BN AL §
i Test Date: Dec.31.2020 To Jan, 07ff0%4 w0
-
<5 Date of Report - | Jan 07,2021 ot
32 Report No.: TST202012Q2696- 1
¥
6 -
R

2F Yinhe Building Hetian Road Houjic Town, Dongguan, Guangdong, China
Tel: 86-769-85088050) E-mail:tst@st-test.com hitp-A/www.ist-test com
Pagel of 42
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TST Testing Technology

Certificate Of Compliance

Certificate No. TST202012Q2696-3RC

Shanghai Roysince Electronic Technology Co.,Ltd

Applicant Room212, BuildingF4,N0.418 Tianlin Road, Xuhui District Shanghai
Sk Shanghai Roysinco Electronic Technology Co.,L1d

Hianuiacturer Room212,BuildingF4 N0.418 Tianlin Road, Xuhui District, Shanghai
Trade Mark StageCraft

Sample Name Audio Processor

DMI16

DMO08 DM1608, DMOS/AEC DM I608/AEC DM16/AEC,
DMOSAEC-N,DM I608AEC-N,DMI6AEC-N,DM3200 PLUS
IEC62321-1:2013

IEC62321-3-1:2013

1IEC62321-4:2017

IEC62321-5:2013

IEC62321-6:2015

IEC62321-7-1:2015

IEC62321-7-2:2017

1EC62321-8:2017

Main Model

Additional Model

Test Standard ;

As shown in the

b TST202012Q2696-3RR.
‘Test Report No.

The EUT described above has been consolidated by us and found in compliance with the council

RoHS 2.0 Directive (EU) 2015/863 and (EU)2017/2102 amending Annex 11 to Directive
2011/65/EU.

The certificate applies to the tested sample above mentioned only and shall not imply an
assessment of the whole production. It is only valid in connection with the test report number.

02012Q2696-3RR

RoHS

TST Testing Technology Co., Ltd
2F Yinhe Building, Hetian Road, Houjic Town, Dongguan, Guangdong, China
Tel: 86-0769-85088050  Fax: 86-0769-85088450  E-mail:tst@tsi-testcom  hitp:fwww st-iest. com

Approved by:Andy Zheng

Manager
Jan.072021
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HEAE

A U "
R s N g = ! : , ey
el GaTS Hdss GTS20201224007-1-2 TST Testing Technology Co., Lid. Report No.: TST2020 1202670-2ER
TESTING R
cNas Letes
20171925372 Hanf | BiAMTFER |
G I s 28 5 MVXB00 PLUS 3 TST Testing Technology
msmps | 755 MVX 1600 PLUS, MVX 3600 PLUS . MyX CHB00 PLUS . MVX CH1600 =
i PLUS, MVX CH3600 PLUS, MVX CH7200 PLUS, MVX CH14000 PLUS (2% o . . D
$o 2w : Certificate Of Compliance '
SHEL | LEHBETHAEARA )} Shanghai Roysinco Electronic Technology Co..Ltd
*& % *ﬁ _&_ SHERAN | EHTERITEEHES A8 FFEN2E ¥ Certificate No. : TST202012Q2670-2EC i+
N W) = = . . .
A i= 3 : = T . . Shanghai Roysinco Electronic Technology Co, Lid
SEITE | bHREeTAHRAMAS b Applicast * Room212 BuildingF4 N0.418 Tianlin Road Xuhui District, Shanghai 3
TEST REPORT HErH | EATRCR @RS M8 FFAE212E Mnita . Shanghai Roysinco Electronic Technology Co.,Ltd €
= L * Room212,BuildingF4 N0.418 Tianlin Road, Xuhui District, Shanghai (
LATH | LR HIARAD 8 EMC REPORT
(R REHTRELS) e B l Sample Name : Multi-Format Digital Matrix l
. o i &
H4%F: GTS20201224007-1-2 it | LOHTEA HEAAY | Mate Moce!
RO (| ERAER ¥iE% |i% e, X 3600 PLUS. MVX CH800 PLUS. MVX -
- - : Mo + MVX CH7200 PLUS. MVX 4 s Shanghai Roysinco Electronic Technology Co.Ltd
EEEE | 20201214 BBAM | 20201214 E 20201225 . i ok | Room212,BuildingF4,N0.418 Tianlin Road,Xuhui District, Shanghai
Brand
R L Shanghai R Electronic Technology Co.Ltd
" 5 . & Shanghai Roysinco Electronic Technology Co.)
E 3 AR 3¢ g ek A A R E) BEB AR, PR i Manufacturer: | g oomp1 2 BuildingFd,N0.418 Tianlin Road Xuhui District Shanghai
s b o = g Product Name: Multi-Format Digital Matrix
LI A ] ek e FAHA R ) i e Test Standaly : 4 P
GBBBIB-2011 FH. MHALMLTHE LA ] Model - MVX 800 PLUS
- SERREE :
h-J sy =p =
F I A 3 S A B TESE Additional MVX 1600 PLUS, MVX 3600 PLUS, MVX CH800 PLUS, MVX CH1600
o As she in th 5 %
_niE: e T:,: ,{':P',',:'v.f_ TST202012Q2670-E1 C Model: PLUS, MVX CH3600 PLUS, MVX CH7200 PLUS, MVX CH14000 PLUS
ﬂ ‘g- ﬁ. # # Arl_, '5! %‘ ill i b The EUT described above has bet > with the listed standards and found in compliance with the Bt LOHTEA
58 council EMC directive2014/30/EU. It is possible to use CE marking to demonstrate the compliance with 5% Tanc:
this EMC Directive.
—_— .
& 51'] i ’w ’é’f&")\' = The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the Prepared By: | TST Testing Technology Co., Ltd.
T whole production. It is only valid in connection with the test report number. TST202012Q2670-2ER 1
S— fj ye 4 — " | Approved by:Andy Zheng | 2F Yinhe Building Hetian Road, Houjie Town, Dongguan, Guangdong, China
R Tk - Fh: B = b b
b 3 J = ulh
x ﬂ’l _’?’- £ ﬁi oA W R ‘ﬁ‘ ﬁ R 2 3 ® Test Date: Dec 23,2020 To Dec 30,2020
. 2020 %125 258 2020 #1225 8 2020 %124 258 b5y 3
Shenzhen Global Test Service Co., Ltd. Date of Report : | Dec 30,2020
4 ™ 12
i Report No: TST202012Q2670-2ER
2 Nov.30,2020 -
) . TST Testing Technology Co., Ltd
Sk R AE S‘F/ﬁﬁnﬂii\%‘ﬁ‘fj F #4658 98 5 DCC XL ei £ A 74 1 & 101 5 8 ik 1‘04 5 F Yinhe Building, Hetian Road,Houjie Town, Dongguan, Guangdong, China
Address: No.7-101 and 8A-104, Building 7 and 8, DCC Cultural and Creative Garden, No.98, Pingxin North Road, Tak 4 E:
Shangmugu Commurity, Pinghu Stieet, Longgang Disiric, Shenzhen, Guangde Tel: 86-0769-85088050  Fax: 86-0769-85088450 E-mailiisi@isttestcom  hitp#wwowsi-test.com

2F Yinhe Building Hetian Road,Houjic Town, Dongguan, Guangdong, China

ng
kif: O755-26717088  # £.0755-28717111  ddn: gls_sz@gtscert.com 1 7 hitpiwww gtscert.com Tel:86-769-85088050 E-mail:tst@tst-test. com hitp/iwww tst-test com

E1RATR F2AATH
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TST Testing Technology Co., Ltd. Report No.: TST202012Q2670-6FR

Shanghai Roysinco Electronic Technology Co..L.td

F@ FCC REPORT

5o Shanghai Roysinco Electronic Technology Co. Ltd
St Room2 12 BuildingF4N0.418 Tianlin Road, Xuhui District. Shanghai
Shanghai Roysinco Electronic Technology Co. Ltd
Manufacturer - p 0212, BuildingF4,N0.418 Tianlin Road, Xuhui District,Shanghai
Product Name: | Multi-Format Digital Matrix
Trade Mark: LOHTEA
Model : MVX 800 PLUS
it MVX 1600 PLUS .MVX 3600 PLUS.MVX CH800 PLUS . MVX CH1600
T PLUS. MVX CH3600 PLUS. MVX CH7200 PLUS, MVX CH14000
) PLUS
Preparcd By : | TST Testing Technology(Dongguan) Co., Ltd.
2F Yinhe Building Hetian Road,Houjie Town, Dongguan,
Guangdong, China
Test Date: Dec.23,2020 To Dec.30,2020
Date of Report : | Dec 30,2020
Report No: TST202012Q2670-6FR

2F Yinhe Building Hetian Road Houjic Town, Dongguan, Guangdong, China
Tel:86-769-85088050 E-mail tsti@tst-test.com hitp://www. tst-test com
Pagel of 20

TST Testing Technology

Supplier’s Declaration of Conformity
This device complies with part 15 of the FOC Rules. Operation is subject to the
condition that this device does not cause harmful interference

TST202012Q2670-6FC
Shanghai Roysinco Electronic Technology Co.,Ltd

Certificate No. :

] Applicant ¥ Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai
% il . Shanghai Roysinco Electmnic Technology Co.Lid
\7 iR, * Room212BuldingF4,N0.418 Tianlin Road, Xuhu District, Shanghai
3 Sample Name + Multi-Format Digital Matrix
| Main Model T MVX 800 PLUS
il MVX 1600 PLUS. MVX 3600 PLUS. MVX CHE00 PLUS . MVX
Siad : CHIG00 PLUS. MVX CH3600 PLUS. MVX CH7200 PLUS. MVX
CHI4000 PLUS
Brand : LOHTEA
Test Standard :+ FCCPart15 Class B
As shownin the :
ot R N, ¢ TSTA20L2Q2670-6FR
Wethe responsible party:
! Roysinco Electronic T Co.Ld
decl, he pre

Multi-Format Digital Matrix
was tested to conform to the applicable FCC Rules and regulations. The method of testing was in
accordance 1o the most accurate measurement standards possible, and that all necessary steps
have been enforced to assure that all production units of the same equipment will continue to
comply with the Federal Communications Commission’s requirements,

&

Approved by: Andy Zheng

s e

e

C

TST Testing Technology Co., Lud
2F Yinhe Building, Hetian Road,Houjic Town, Dongguan, Guangdong, China
Tel: B6-0769-B508E050  Fax; 86-0769-83088450  E-mail:tst@isi-testeom  hitp:/fwww, tst-lest com

e

Manager
Dec30,2020
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ST Testing Technology ﬂ
Certificate Of Compliance 3

Certificate No.

TST202012Q2670-1SC
Shanghai Roysineo Electronic Technology Co.,Lid
Room212, BuildingF4,N0.418 Tianlin Road Xuhui District, Shanghai 5

Shanghai Roysinco Electronic Technology Co.,Lid
Room212,BuildingF4,N0.418 Tianlin Road Xuhui District, Shanghai s

Multi-Format Digital Matrix

Applicant

Manufacturer £

Sample Name :

Main Model : MVX 800 PLUS &
Additional MVX 1600 PLUS. MVX 3600 PLUS. MVX CH800PLUS. MVX
e : CHI600 PLUS, MVX CH3600 PLUS, MVX CH7200 PLUS, MVX
AT CHI4000 PLUS 3
Brand : LOHTEA

N 623681 2 3
Test Standard s EN 62368-1: 2020+A1:2020

IEC 60914:1988

As shown in the b
Test Report No. TST202012Q2670-1SR

The EUT described above has been tested by us with the listed standards and found in compliance  §+
with the council LVD directive2014/35/EU. It is possible to use CE marking to demonstrate the
compliance with this LVD Directive.

The certificate applies to the tested sample above
assessment of the whole production. It is only vad
TST202012Q2670-15R.

C€

TST Testing Technology Co., Ltd
2F Yinhe Building, Hetian Road Houjic Town, Dongguan, Guangdong, China
Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mail:tst@st-test.com  http//www. tst-test.com

Dec.30,20%0

TST Testing Technology Co., Ltd. Report No.: TST202012Q2670-1SR.

Shanghai Roysinco Electronic Technology Co..Ltd

c 6 LVD REPORT

Shanghai Roysinco Electronic Technology Co_ Ltd
Room212 BuildingF4,N0.418 Tianlin Road,Xuhui District,Shanghai

Prepared For:

Shanghai Roysinco Electronic Technology Co._Ltd

Manufacturer: Room212,BuildingF4 N0.418 Tianlin Road Xuhui District Shanghai

Product Name: Multi-Format Digital Matrix

Main Test Model: | MVX 800 PLUS

MVX 1600 PLUS, MVX 3600 PLUS, MVX CH800 PLUS, MVX CH1600|

Additional Medel: | ppis, MVX CH3600 PLUS, MVX CH7200 PLUS, MVX CH14000
PLUS
Brand: LOHTEA

TST Testing Technology Co., Lid.

Prepared By: F Yinhe Building Hetian Road Houjie Town, Dongguan, Guangdong,

China
Test Date: Dec.23,2020 To Dec.30,2020
Date of Report: | peg 30,2020
Report No: TST2020120Q2670-1SR

2F Yinhe Building Hetian Road, Houjie Town, Dongguan, Guangdong, China
Tel:86-769-85088050 E-mail-tst(@tst-test com http/iwww. tst-test.com
Page 1 of 43
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3 o1l
A . s A P — . A M A
£ 3 0 £ s 5 i A3
B TESTING <153 A 5T GTS20201224007-1-1
I CNAS L8169
Test Rep()rt 20171925372 : —
| Han b A EPEHRG
& 3 - 2 ] %
TST Testing Technology ReportNo :  TST202012Q2670-3RR Date:Dec 30,2020 Page Tof 14 % 1P CBOOON
WA | Ko S IP CBB00/N PRO . IP MAX PRO. IP SPS12C. IP SPSOBC (1L % & &7
&5 2 5 a8 Applicant/ . T ; - N 7 F)
4 Certificate Of Compllance Manufacturer ¢ Shanghai Roysinco Electronic Technology Co. Ltd . | LivBeiRaRnia
) Address . Room212,BuildingF4,N0.418 Tianlin Road Xuhui Distriet, Shanghai T T
Certificate No. : TST202012Q26703RC L B FE
A drd | bdam e FHEARA S
Applicant . Shanghai Roysinco Electronic Technology Co.Ltd . 03, The following sample(s) was /were submitted and identificd on behalf of the clients as =
3 pp * Room212,BuildingF4,N0.418 Tianlin Road Xuhui District Shanghai 5 W W, [=3 ST | LR TRCE@HS A8 $FE22 T
Sample Name : Multi-Format Digital Matrix
— . Shanghai Roysinco Electronic Technology Co.,Ltd | ” LEFH | LhsmeFHETR T
=5 amafactimes * Room212,BuildingF4,N0.418 Tianlin Road,Xuhui District Shanghai by Brand : LOHTEA TEST REPORT Py AR — -
; i res | EET R EWHS 418 FF 212 E
Sample Name : Multi-Format Digital Matrix Main Model : MVX 800 PLUS J
y . : MVX 1600 PLUS. MVX 3600 PLUS. MVX CH800 PLUS. MVX CHI600 o i LOKTEA HaAnd |—
. Main Model : MVX 800 PLUS ) Additional Mpdel PLUS. MVX CH3600 PLUS . MVX CH7200 PLUS, MVX CHI4000 PLUS (RREABHTRALED o T = =
MVX 1600 PLUS. MVX 3600 PLUS. MVX CH800 PLUS. MVX | Sample Reecived Date  * Dec.232020 AARF: GTS20201224007-1-1 HakE | BEARHE #anEk (15
by Additional Model ~ :  CHI600 PLUS. MVX CH3600 PLUS. MVX CH7200 PLUS. MVX 3 Testing Period : Dec.23,2020 To Dec.30,2020 g HH | 2020-12-14 #EAM | 2020-12-14 £2020-12-25
CH14000 PLUS 1. As specified by client to screen Lead(Pb),Cadmium(Cd), Mercury(Hg), BRAA:
, Brand Chromium(Crjand Bromine(Br)in the submitted sample(s)by XRF. A AR, Bk
1 2. As specified by client when screening results exceed the XRF screcning o 4 AN —
limit in IEC62321:2013 Edition 10, further use of wet chemical methods are £ 3 % 4 LRk TAR AR G R 77 ]
z | rcqulrcd 1o test Lt:znd(Pb)(ndmmm((d),\/lcrcury(]—lg) Hexavalent 2 GB4943.1-2011 {fF &M KME %4 B1 %9 ANEE)
207 : Test VD), OB L (SRS ¥
Test Standard e e ; i g.xv{xl:le!nyl Eihes(PBDES), palg{:.amlmm: ihphenyl Sh (PBDEs) and # & H Liha kel FAE AR )
ks alates such as Bis(2-cthylhexyl) phthalate (DEHP) , -
3 " Butyl benzyl phthalate (BBP), Dibutylphthalate (DBP) , - s R — e Py
IEC62321 >
L i and Diisobuty! phthalate (DIBP) in the submitted sample(s) o oE & F bl E L P
=5 R &
As shown in the . TST202012Q26703RR : 5 Test Method : Please refer to next page(s).
Test RepurtNo, ] Test Result + Please refer to next page(s
page(s).
B + The test results comply with the limits of RoHS 2.0 Directive (EU) 2015/863 B 5 8 &
The EUT described above has been consolidated by us and found in compliance with the council RoHS Conclusion and (EU)2017/2102 amending Annex 1l to Directive 201 /63/EU. 4
2.0 Directive (EU) 2015/863 and (EU)201%/2102 amending Annex I1 to Directive 2011/65/EU | B TaA /S Ly FH: B9 = ik 84 N
4 The certificate applies to the tested sample above mentioned only and shall not imply an assessment ofthe b} S Ao &
gned for and on behalf of e
k whole production. It is only valid in connection with the test report number. TST202012Q2670-3RR T — & 5!"] * 5'1 2020442 B 2020,F42 253 2007 FA2 A O
Approved by:Andy Zheng
T i
& e ] B - S 1
Andy Zheng
; R (@) H S Shenzhen Globa
Manager
b Dee.30,2020 N This repor shall ot be altered, icreased or deletod.The resuls showa i is est anly 1o Wibout ofTST,
| TST Testing Technology Co., Ltd 1 thistest report shall not be copied except in full and published as advertiscment, TST amw pe Doty
2F Yinhe Building, Hetian Road.Houjic Town, Dongguan, Guangdong, China g ST Testag Teshmbogy Co. Lid S — —— ::: i*"‘ﬁf?*:ﬁ&ﬁéﬁ;:jl‘itms: ‘;‘gzﬁc llmdliﬁ T K;ﬁi‘ﬂ‘:‘z:‘;ﬁ‘ﬂ:‘j‘m
el i . 2 iz S 3 o SHMAR 2R e com EabedEe-4et com ress: No.7-101 and 84-104, Bullding 7 and 8, ltural and Creative Garden, No.98, Pingxin
Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mail:tst@ist-testcom  hitp/fwww.ist-test.com A ‘ o it it P S e i e 1 AR
- ke . X : ih s o et i O755-26717088 14 A:0755-26717111 9% gis_sz@qiscerlcom M T: hitpdlwwwaglscertcom
. &= e W - EAT e 4 FIRATH F2T AT R
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W ST Testing Technology Co., Ltd. Report No.: TST202012Q2671-6FR.
& TST Testing Technology Co., Ltd. Report No.: TST202012Q2671-2ER
TST Testing Technology 1 . . . T TST Testing Technology
Shanghai Roysinco Electronic Technology Co..Ltd |
. . ) a5
b o5 = ned) 2 . o5
Certificate Of Compliance o ) 1 Supplier’s Declaration of Conformity
| Shanghai Roysinco Electronic Technology Co. Ltd |
B 3 by This device complies with part 15 of the FCC Rules. Operation s subject to the ;
I Certificate No: 3 TST202012Q2671:2RC | 7‘ I condition that this device does not cause harmful interference
: ; C
1 " . Shanghai Roysinco Elcctronic Technology Co.,Ltd . ) o & ST I )
= Applicant * Room212,BuildingF4,N0 418 Tianlin Road, Xuhui District, Shanghai a8 FCC REPORT 1y Cerpieue N, * "IN EARCERRG LR L2
N | - Shanghai Roysinco Electronic Technology Co.,Ltd
| Shanghai Roysinco Electronic Technology Co.Ltd Applicant : e 2 By
! Manufacturer o o 3 . ) PP * Room212,BuildingF4 N0.418 Tianlin Road, Xuhui District Shanghai
oom212 BuildingF4,N0 4 18 Tianlin Road, Xuhui District Shanghai & ol
3 i3 EMC REPORT = i . Shanghai Roysinco Electronic Technology Co. Ltd q
Sample Name :  Centralized Control System " ‘\ AnpAcHer * Room212,BuildingF4 N0.418 Tianlin Road, Xuhui District, Shanghai
i ) ' Preared For- | Shanghai Roysinco Electronic Technology Co. Lid b ) i i i
%% MainModel i IpCeon { i * | Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District Shanghai ~. Sample Nawoe # vt Format 0 pital Melcx w5
| Additional X . Main Model 1P CBO0O/N
o Model ‘i R " 35 Prepared For Stnghal Royelteo Piecironte Tech ooy £ outad Manf: Shanghai Roysinco Electronic Technology Co.,Ltd & Additiona] : IPCS800/NPRO . [P MAX PRO. IPSPSI2C, IP SPSOSC 3
| iy ey Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District Shanghai anafacturer s | 2 BudingF4 N0 415 Tiantin Resd, Xubu District Shanghai g : 2
& EN 55032:2015+AC:2016 g . Shanghai Roysinco Electronic Technology Co.,Ltd b Brand : LOHTEA
i Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District Shanghai ProductName: | Centralized Coritrol Systemm :iithsmndardn : FCC Part 15Class B
shown in the
© TestStandard b KNI 3208 o Product Name: | Centralized Control System : TestRe i TR QAR o
> EN 55020:2007+A11:201 1+A12:2016 > — — > portNe. S ™ >
09,EN 61000-4-3:2006+A1:2008+A2:2010, i We,the responsible party.
2012, EN 61000-4-5:20 14, EN 6 1000-4-6:. D 1 Model IP C8000/N b Shanghai Roeysince Electronic Technology Co.,Ltd
2010, EN 61000-4-11:2004) 1 > 2 ? 2 ]
" _ 22010, -11:2004) ——— Model 1P C8000/N declare that the produet
Asshowninthe ., 1gr0901202671-26R | 2 IPC8800/N PRO . IPMAX PRO, IP SPSI2C, [P SPSOSC Centralized Control System
G2 TestReport No. S Model ‘Additional 4 d f the applicable FCC Rules and regulations. The method of testi
| The EUT described above has been tested by us with the listed standards and found in compliance with the || el IP C8800/N PRO . IPW 512 was tested to confortGRELga abe 11Le8 AL e 00 O (oSt wag in.
council EMC directive2014/30/EU. 1t is possible to use CE marking to demonstrate the compliance with Brand: LOHTEA = . = \‘. accordance to the most accurate measurement standards possible, and that all necessary steps
2% this EMC Directive. 38 P d B TST Testing Technol 3 % have been enforced to assure that all production units of the same equipment will continue to
A - repared By ST Testing Technojfay T - TR i
The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the Prepared By: | TST Testing Technology Co., Ltd. . comply with the Federal C G s
» whole production. It is only valid in connection with the test report number. TST20201202671-2ER < i i
> = T = % A zr? <5 2F Yinhe Buildin Approved by:Andy Zheng <
L i 2F Yinhe Building Hetian Road,Houjie Town, Dongguan, Guangdong, China Guangdong, Chinj
G2 4 3
Test Date: Dec.23.2020 To Dec.30.2020 Test Date: Dec 23,2020 To I
f 8 ‘ Date of Report : | Dec.30.2020 Date of Report : | Dec.30,2020 v i c
Missan b2t Report No.: TST202012Q2671-2ER Report No.: TST202012Q2671-6FR v Manager
NeCaez U e e Dec.30,2020
| TSTTesting Technology Co, Ltd 3 2 :‘:“*‘;d pRrEAL 5 N . . b
2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China v ;:57;;55‘?7;0:;&2 "fg"’r ;;Jf,";ﬂ;’(“"ﬂ"éio“gi“m' If“"‘r“ﬁd‘l’?‘gl g . e Lol Lo
Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mail:tst@tst-test.com  http://www.st-test.com < F b 2 -malisigsticstoom. DWW is-Tost.com
ST Vinhc Building Hetian Road Houjie Town, Dongguan, Guangdons, China T T T o e —
d i 3 2 Hetian Road Houjie Town, Dongguan, Guangdong, China
, " ~A I A s Tel86-763.85053060, F-madl 1siQist-test com hilp:/fwww.tot fest com Tel:$6-769-85088050 E~mail-1st@istLest.com hitp//www (setest com » .
E 5 £ 5 LD et {1 et} 24 Pogpliof44 Pagetof 19 5 & & § o
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TST Testing Technology

Certificate Of Compliance T

Certificate No. TST202012Q2671-2EC ir
i Shanghai Roysinco Electronic Technology Co.Ltd

PRy can Room?2 12 BuildingF4,N0 4 18 Tianlin Road Xuhui District Shanghai
iamrg e b Shanghai Roysinco Electronic Technology Co.,Ltd

Room212,BuildingF4,N0.418 Tianlin Road,Xuhui District,Shanghai

Sample Name Centralized Control System

Main Model 1P CRO0O/N 3
Additional IPC8S00/N PRO . IPMAX PRO. IPSPSI2C. 1P SPSOSC
Model 9
Brand : LOHTEA
EN 55032:2015+AC:2016 ]
EN 55035:2017 1
EN 61000-3-22019
Test Standard e LRI 3208 g2

EN 55020:2007+A11:22011+A 12:2016
(EN 610004-2:2009,EN 61000-4-3:2006+A1:2008+A2:2010,
EN 61000-4-4:2012, EN 61000-4-5:20 14, EN 61000-4-6:2014,
EN 61000-4-8:2010, EN 61000-4-11:2004)
As shown in the
Teot Report o, } TST20201202671-26R s
The EUT described above has been tested by us with the listed standards and found in compliance with the
council EMC directive2014/30/EU. It is possible to use CE marking to demonsirate the compliance with
this EMC Directive
The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the
whole production. It is only valid in connection with the test report number. TST20201202671 2ER
Approved by:Andy Zheng

Manager
Nov.30,2020
TST Testing Technology Co., Lid 3

2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China

TST Testing Technalogy Co., Ltd.

Report No.: TST202012Q2671-1SR

71

Shanghai Roysinco Electronic Technology Co.,Ltd

C € LVD REPORT

Prepared For:

Shanghai Roysinco Electronic Technology Co_,Ltd
Room212 BuildingF4 N0.418 Tianlin Road, Xuhui District, Shanghai

Shanghai Roysmco Electronic Technology Co.,Ltd

Room212, 1gF4 N0.418 Tianlin Road, Xuhui District,Shanghai

Product Name:

Centralized Control System

Main Test Model:

IP CR000/N

Additional Model

IP C8800/NPRO . IP MAX PRO, IP SPSI2C, IP SPS08C

Brand: LOHTEA
TST Testing Technology Co., Ltd.

Prepared By: 2F Yinhe Building Hetian Road,Houjie Town, Dongguan, Guangdong,
China

Test Date; Dec.23,2020 To Dee.30,2020

Date of Report: | pec 30,2020

Report Na.: TST202012Q2671-1SR

Tel: 86-0769-85088050 Fax: 86-0769-85088450 E-mail:tst@tst-test.com

e : 5

hitp/fwww.ist-test.com

PRy shie Y S S S S
: —iG—ag——aa——da——ag—ai—d

of

3F Yinhe Building Hetian Road, Houjie Town, Dongguan, Guangdong, China
Tel:86-769-85088050 E-mail:ist(@tst-test.com http://www.ist-{est.com

Page 1 of 42

I
i

it

Certificate No.

Applicant

Manufacturer

Sample Name

TST Testing Technology

Certificate Of Compliance

TST202012Q2671-3RC

Shanghai Roysinco Electronic Technology Co. Ltd
* Room212,BuildingF4,N0.418 Tianlin Road Xuhui District, Shanghai

Shanghai Roysinco Electronic Technology Co.,Ltd
*  Room212 BuildingF4 N0.418 Tianlin Road Xuhui District Shanghai

: Centralized Control System

Main Model : IPCSO00IN
Additional Model ~ :  IPCSS00/NPRO . IP MAX PRO. IP SPSI2C. IP SPSOSC
Brand : LOHTEA
1EC62321-1:2013
1EC62321 3.1:2013
1EC62321 4:2017
Test Standard gl

As shown in the
Test Report No.

20
TEC62321-8:2017

TST202012Q2671-3RR

Dec.30,2020

TST Testing Technology Co., Ltd

inhe Building, Hetian Road, Houjie Tawn, Dongguan, Guangdong, China

Tel: 86-0769-85088050  Fax: 86-0769-85088450 E-mail-tsi@tst-test com  hitp-//www tst-test. com

¢

Report No :

Applicant/
Manufacturer

Address

TST202012Q2671-3RR  Date:Dec.30,2020

ANE RN

Test Report

Pagelof 13

: Shanghai Roysinco Electronic Technology Co.,Ltd

: Room212 BuildingF4 N0 418 Tianlin Road, Xuhui District, Shanghai

The following sample(s) was /were submitted and identified on behalf of the clients as :

Sample Name

Brand
Main Model

Additional Model

Sample Received Date
Testing Period

Test Requested

Test Method
Test Result

Conclusion

: Centralized Control System
: LOHTEA
= IP CROOO/N

: IP C8800/N PRO . IP MAX PRO. IPSPSI2C. IPSPSO8C

: Dec.23,2020
= Dec.23,2020 To Dec 30,2020

I

. As specified by client to screen Lead(Pb),Cadmium(Cd),Mercury( Hg),

Chromium(Crjand Bromine{ Br)in the submitied sample(s)by XRF.

- As specified by client when screening results exceed the XRF screening

limit in [EC62321:2013 Edition 1.0, further use of wet chemical methods are
rcqnned to test Lead{Pb) Cadmium(Cd), ’Vlcrcnry(l[g) Hexavalent

(VI Bs),
Dlphenyl Emera(PBDEs) Polybrominated dlphenyl ethers (PBDES) and
Phthalates such as Bis(2-cthylhexyl) phthalate (DEHP) ,
Butyl benzyl phthalate (BBP), Dibutylphthalate (DBP) ,
and Diisobutyl phthalate (DIBP) in the submitted sample(s).

+ Please refer to next page(s).

: Please refer to next page(s).
+ The test results comply with the limits of RoHS 2.0 Directive (EU) 2015/863

and (EU)2017/2102 amending Annex 11 to Directive 201 1/65/EU.

Signed for and on behalf of
e

Andy Zheng
Technical Director

‘This report shall ot be alteredincreased or deleted.The results shown in this test rpon refer oaly 10 the samplefs) tested. W ithout writien approval of TST,
this test repont shall not be capiad exceptin full and published as acvertisement TST Physical & Chemical Lab.

e R s 2

TST Testing Technology Con, Ltd. 2F Vishe uiding H aian Road flouie Towey don, China 5
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TEST REPORT

(AREABHTRRLH)
#A%F: GTS20201230001-1-2

20171925372

E A A3 LiaRp el FAEA R A

BRI T RIEIRAT

HiE5%: GTS20201230001-1-2

b SRR R

£41%: LT-C8000/DTS

2 1% ; LT-CT000/DE, LT-C7000/DU, LT-CB000/DE, LT-C8000/DU, LT-7300D.
LT-7300C, LT-7600D, LT-7600C, LT-7700D, LT-7700C, LT-7800D/S, LT-7800C/S,
LT-8100D, LT-8100C, LT-8200D/S, LT-8200C/S, LT-8900D/T, LT-8900C,
LT-8200D/SQ, LT-8200C/SQ, LT-8300D/S, LT-8300C/S, LT-8500D, LT-8500C,
LT-8600D/S, LT-8600G/S, LT-W9000/UW, LT-8700D, LT-9700C, LT-9700-TRW,
LT-9700SW-D, LT-9700C-G (FRASFZMA S &L RF, {TLBRELHH
HmF, RERTHAASNEL, A EA L4 TH)

£ | LRBRETHAARLE

Bt | LATRIREORS B FFRU2E

#HiE# | LEBELTHAARRE

FE S Hks | LA TFTRICE®AS 4185 FR212E

ALIH | LEBELTFAHARA S

AF T Fmet | LETHRIIEOHBMNBTFR212E

L LOHTEA HEAHE | —

HaRR AICAEH o iE 16

TR L a R A EA R 3]

#ial 2020-12-24 f-2o ] 2020-12-24 £ 2021-01-04

E oM Lt R &

=1L 1:H
BRI, iR

5 A RAEFF &

£ W X 3 F i

TIN T ARALNRFAHRAJ
Shenzhen Global Test Service Co., Ltd.

dak: AR EFHSTE EA SLE F4 655 98 5 DCC LG EE T H 1 £ 101 5 8 4844 104 5

Address: No.7-101 and 8A-104, Building 7 and 8, DCC Cultural and Creative Garden, No.98, Pingxin North Road,

Shangmugu Community, Pinghu Street, Longgang District, Shenzhen, Guangdong
wif: 0756-28717088 f £:0785-28717111  4¥r: gis_sz@giscertcom 4 : hitp:fiwww.giscert.com

ERI

RAE
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T Testing Technology

Certlﬁcate Of Compliance
Certificate No. TST202101Q2174-2EC
Applicant : Shanghai Roysinco Electronic Technology Co.Liud
Room212 BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai

Manufacturer Shanghai Roysinco Electronic Technology Co.Lid
Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai

Trade Name LOHTEA

Product Conference Discussion System

Main Test Model LT-CR000/DTS

Additional Model LT-CT000/DE, LT-C7000/DU,LT-C8000/DE, LT-C8000/DU, LT-7300D, LT-73

00C,LT-7600D,LT-7600C LT-7700D, Ll-7700(. LT-7800D/S,LT-7800C,

Test Standard

EN 61000322019

EN 61000-3-3:201 3+A1.2019

EN 55020:2007+A11:2011+A12:2016

(EN 61000-4-2:2009 EN 6 006+A 1:2008+A2:2010,

EN 61000-4-8:2010, EN 61000-4-11:2004)

As shown in the TST202101Q2174-2ER

Test Report No.

this EMC Dircetive.
The certificate applies to the tested sample above mer ;n.f\ !\a' notfigy an
whole production. It isonly valid in connection with S niffnber. Th2401

C€

TST Testing Technology Co., Ltd
2F Yinhe Building, Hetian Road Houjie Town, Dongguan, Guangdong, China

Manager

I
!

TST Testing Co,, Ltd Report No.: TST202101Q2174-2ER.

Shanghai Roysinco Electronic Technology Co.,Ltd

C E EMC REPORT

Preparcel ¥or Shanghai Roysinco Electronic Technology Co. Ltd

Room212 BuildingF4 N0 418 Tianlin Road Xuhui District Shanghai
Manufacturer - | gy - ehai Roysinco Electronic Technology Co. Ltd

Room212 BuildingF4 N0 418 Tianlin Road Xuhui District Shanghai
Product Name: | Conference Discussion System
Trade Mark LOHTEA
Model : LT-C8000/DTS

LT-C7000/DE, LT-C7000/DU,LT-C8000/DE,LT-C8000/DU,LT-7300D,

L1-7300C,LT-7600D,LT-7600C, LT-7700D, LT-7700C LT-7800D/S LT-
Additional 7800C/S, LT-8 100D, LT-8100C LT-8200D/S, LT-8200C/S LT-8900D/T,
Model: LT-8900C LT-8200D/SQ LT-8200C/SQ.LT-8300D/S LT-8300C/S. L T-

8500D,LT-8500C LT-8600D/S, LT-8600C/S, LT-W 9000/UW,LT-9700D
LLT-9700C LT-9700-TRW LT-9700SW-D,LT-9700C-G

Prepared By: | TST Testing Technology Co., Lid

2F Yinhe Building Hetian Road,Houjie Town, Dongguan,
Guangdong, China

Test Date: Jan 04,2021 To Jan.09,2021
Date of Report Jan.092021
Report No.: TST202101Q2174-2ER

2F Yinhe Building Hetian Road_Houjie Town, Dongguan, Guangdong, China
Tel:86-769-8 5088050 E-mail:tsti@tst-test.com hitp:f/ www.tst-test.com
Page 1044
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g TST Testing Technology

r Supplier’s Declaration of Conformity
This device complies with part 15 of the FCC Rules. Operation is subject to the
condition that this device does not cause harmful interference

Certifieate No. TST202101Q2174-68C

Additional Model LT-C7000/DE, LTC7000/DU LT-C8000/DE,LT-C8000/DU,LT-7300D,L
T-7300C LT-7600D LT-7600C LT-7700D, LT-7700C, LT-7800D/S LT- 780
0C/8,LT-8100D, LT-8100C,LT-8200D/8 LT-8200C/8,LT-8900D/T,LT-89
00C LT-8200D/5Q, 00C/SQ,LT-8300D/8, LT-8300C/S, LT-8500D,L
T-8500C LT-8600D/ 600C/S, LT-W9000/UW, LT-9700D LT-9700C,
LT-9700-TRW,LT-9700SW-D, L T-9700C-G

FCC Part 15 Class B

TST202101Q2174-65R

Test Standard
As shown in the
; Test Report No.
r We the responsible party:
Shanghai Roysinco Electronic Technology Co.,Ltd

Conference Discussion System
was tested to conform to the FCC Rules and The method of testing was in
accordance to the most accurate measurement standards possible, and that all necessary steps
A have been enforced to assure that all production units of the same equipment will continue to

Approved by:Andy Zheng

i (&

TST Testing Technology Ca., Ltd
4 inhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China
,.’fg Tel: 86-0769-85088050  Fax: 86-0769-85088450  E-mail:tst@tst-test.eom  hup://www.ist-test.com

Manager
Jan.09.2021

BRI T RIEIRAT

TST Testing Technology Co., Ltd. Report No.: TST202101Q2174-6SR

Shanghai Roysinco Electronic Technology Co..Ltd

F@ FCC REPORT

X Applicant Shanghai Roysinco Electronic Technology Co.Ltd K
Room212 BuildingF4,N0.418 Tianlin Road Xuhui District Shanghai
| Manufacturer Shanghai Roysineo Electronic Technology Co.,L
By Room?12 BuildingF4,N0.418 Tianlin Road,Xuhui District,Shanghai
il Trade Mark LOHTEA
Product f : Conference Discussion Sysiem
p Main Test Model : LT-C8000/DTS

S declare that the product 38

¥ comply with the Federal C C s req 3 %

Prepared For :
Shanghai Roysinco Electronic Technology Co.,Ltd
Room212,BuildingF4,N0 418 Tianlin Road Xuhui District Shanghai
D — Shanghai Roysinco Electronic Technology Co.,Ltd
Room212 BuildingF4 N0 418 Tianlin Road Xuhui District,Shanghai
Trade Mark: LOHTEA
Product Name: Conference Discussion System
Model : LT-C8000/DTS
LT-C7000/DE LT-C7000/DU,LT-C8000/DE,LT-C8000/DU,LT-7300D,LT-7
300C,LT-7600D,LT-7600C,LT-7700D,LT-7700C,LT-7800D/S, LT-7800C/S,
Additional LT-8100D,LT-81 00C,LT-8200D/S,LT-8200C/S,1T-8900D/T,LT-8900C,LT-8
models : 200D/SQ,LT-8200C/SQ,LT-8300D/S,LT-8300C/S,LT-8500D, LT-8500C, LT-

8600D/S,LT-8600C/S,LT-W9000/UW, LT-9700D,LT-9700C, LT-9700-TRW,
LT-9700SW-D,LT-9700C-G

Prepared By: | TST Testing Technology(Dongguan) Co., Ltd.

2F Yinhe Building Hetian Road Houjie Town, Dongguan,
Guangdong, China

Test Date: Jan.04,2021 To Jan.09,2021

Date of Report : | Jan.09,2021

Report No.: TST202101Q2174-65R

2F Yinhe Building Hetian Road Houjie Town, Dongguan, Guangdong, China
Tel:86-769-85088050 E-mail:tst@st-test.com hitp#fwww. st-test.com
Pagel of I8
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TST Testing Technology

Certificate Of Compliance

Certificate No.

¢ TST202101Q2174-18C

| Applicant Shanghai Roysince Electronic Technology Co,Ltd

) Room212 BuildingF4,N0.418 Tianlin Road Xuhui District,Shanghai
. Manufacturer Shanghai Roysinco Electronic Technology Co. Ltd

Room212 BuildingF4,N0.418 Tianlin Road Xuhui District, Shanghai

A Trade Name : LOHTEA
Product Conference Discussion System
Main Test Model LT-C8000/DTS
Additional Model ¢ LT-C7000/DE,LT-C7 000/DU,LT-C8000/DE, LT-C8000/DU,LT-7300D,LT-7300C,
¢ LT-7600D,LT-76 00C LT-77000,LT-7700C LT-7800D/S, LT-7800C/S LT-8 100D, L.
T-8100C LT-8200D/S, LT-8200C/S, LT-8900D/T, LT-8900C, LT-8200D/SQ LT-820
0C/8Q,LT-8300D/8, LT-8300C/8,LT-8500D,LT-8500C LT-8600D/S, LT-8600C/S,L.
> T-W9000/UW,LT-9700D, LT-9700C, LT-9700- TRW,LT-97008W-D,LT-9700C-G
EN 62368-1: 2020+A11:2020

Test Standard
As shown in the

1EC 60914-1990

< . 2 2

| s aort N : TST202101Q2174-1SR

Q ,

¥ The EUT described above has been tested by us with the listed standards and found in compliance with the
|| council LVD directive 2014/35/EU. It is possible to use CE marking to demonstrate the compliance with
&9 this LVD Directive

|| The cenificate appics to the tested sample above mentioned only and shall not imply an assessment of the
ﬁ;& ‘whole production. It is only valid in connection with the test report number. TST202101Q2174-1SR.

O

Gy

.hm.wznz\ -
TST Testing Technology Co., Lid

2F Yinhe Building, Hetian Road, Houjie Town, Dongguan, Guangdong, China
Tel: 86-0769-85088050  Fax: 86-0769-85088450  E-mail:ist@isiesteom  hitp://www.isi-test.com
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TST Testing Technology Co., Lid. Report No.: TST202101Q2174-1SR

Shanghai Roysinco Electronic Technology Co..Ltd

c E LVD REPORT

P dFor Shanghai Roysinco Electronic Technology Co.,Ltd
Tepied bor Room212,BuildingF4, N0 418 Tianlin Road Xuhui District,Shanghai
3 Shanghai Roysinco Electronic Technology Co.,Ltd
Manufacturer Room2 12, BuildingF4,N0 418 Tianlin Road Xuhui District Shanghai
Product Name: | Conference Discussion System
Trademark LOHTEA
Main Model LT-C8000/DTS
LT-C7000/DE,LT-C7000/DU,LT-CR0O00/DE,LT-C8000/DU,LT-7300D,LT-
7300C,LT-7600D,LT-7600C,LT-7700D,LT-7700C,LT-7800D/S LT~
Additional T800C/S,LT-8100D,LT-8100C,LT-8200D/S,LT-8200C/S,LT-8900D/T,LT-
Models: 8900C, L T-8200D/5Q, L T-8200C/SQ,LT-8300D/S L T-8300C/S, LT-8500D,1.T-
8500C,LT-8600D/S,LT-8600C/S,LT-W9000/UW LT-9700D,LT-9700C,LT-
9700-TRW,LT-9700SW-D,LT-9700C-G
Prepared By TST Testing Technology(Dongguan) Co., Lid.
2F Yinhe Building Hetian Road, Houjic Town, Dongguan, Guangdeng, China
Test Date: Jan.04,2021 To Jan.09,2021
Date of Report : Jan 09,2021
Report No.2 TST202101Q2174-1SR

2F Yinhe Building Hetian RoadHoujie Town, Dongguan, Guangdong, China
Tel: 86-769-85088050 E-mail:tst@tst-test com hitp-ffwww.ist-test com
Page! of 43
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Test Report

ReportNo:  TST202101Q2174-3RR  Date:Jan.09,2021 Pagelof 13

@sm)
S

I'ST Testing Technology

Applicant/
: Shanghai Roysinco Electronic Technology Co.,Ltd

Certificate Of Compliance
Certificate No. 1 TST202101Q2174-3RC

Ao . Shanghai Roysinco Electronic Technology Co.,Lid
‘ Applicant *  Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai

Manufacturer

Address Tog#idin TR0 418 Tianlin Road, Xuhui District, Shanghai

Roem212;
Trade mark \\\JA '};‘X
4 Y was fwere subr u;,’f{f(‘m ified on behalf of the clients as :

Shanghai Reysinco Electronic Technology Co. Ltd

Manufacturer * Room212,BuildingF4,N0.418 Tianlin Road, Xuhui District, Shanghai
Trade Mark : LOHTEA
Sample Name :  Conference Discussion System
Main Model : LI-CR000/DTS DU,LT-C8000/DE, LT-C8000/DU,LT-7300D,LT-7
LT-C7000/DE,LT-C7000/DU, LT-C8000/DE, LT-CS000/DU, LT-7300D, LT- 7700D,LT-7700C, LT-7800D/S, LT-7800C/S,LT-8100D,LT-8
7300C, LT-7600D, LT-7600C, LT-7700D,L1-7700C, LT-78000/8, $00C/S.LT-8900D/T. g 0
-+ = . SLT-8100D,LT-8100C LT-8200D/S,LT-8200C/S,LT-8900D/T,LT-8900C, L r = - 2
i Additional Model * T8200D/50, 1 T.8200C75Q,LT-8300D/5,LT-8300C/8, LT-8500D L T-8500 /S, LT-8500D, LT-8500C LT-8600D/S, LT-8600C/S,LT-W 9000
CLT-8600D/S LT-8600C/S LT-W9000/UW,LT-9700D, LT-9700C, LT-9700 JuwlL ) JLT-9700-TRW,LT-9700SW-D,LT-9700C-G
+ W,LT-9700SW-D LT-9700C-G Sample Received 3 : Jan 042024
1 Testing Period 2021 To Jan.09,2021
1. As specified by client to screen Lead(Pb),Cadmium(Cd), Mercury(Hg),
Chromium(Crjand Bromine(Br)in the submitted sample(s)by XRF.
Test Standard : 2. As specified by client ,when screening results exceed the XRF screening limit in

IEC62321:2013 Edition 1.0,further usc of wet chemical methods are required to test
Lead(Pb),Cadmium(Cd),Mereury(Hg), Hexavalent
Chromium(Cr(V1)),Polybrominated Biphenyls(PBBS) Polybrominated Diphenyl
Ethers(PBDES),Polybrominated diphenyl ethers (PBDEs) and Phthalates such as
Bis(2-ethylhexyl) phthalate (DEHP) ,

Butyl benzyl phthalate (BBP), Dibutylphthalatc (DBP) ,

and Diisobutyl phthalate (DIBP) in the submitted sample(s).

Test Requested

As shaw fnthie : TST202101Q2174-3RR

Test Report No.
The EUT described above has been consolidated by us and found in compliance with the council RolS
2.0 Directive (EU) 2015/863 and (EU)2017/2102 amending Annex 1I to Directive 201 1/65/EU
The certificate applies to the tested sample above mentioned only and shall not imply an assessment of the

Test Method : Please refer to next page(s).

Test Result : Please refer to next page(s).
:+ The test results comply with the limits of RoHS 2.0 Directive (EU) 2015/863

whole production. It is only valid in connection with the test report number. TST202101Q2174-3RR Conclusion and (EL1)20 1772102 amending Annex 1 o Directive 2011 /63/EU
F11)2017/2102 ame o cctive 2011/65/EU.

ARENOvECLT-ARGY-Shcng Signed for and on behalf of
Manage|
). ngzil;u Andy Zheng

| o ki Technical Director

2o TST Testing Technology Co., Ltd This.seport shall not be aleredcreas or deleted.The results shown i his st por fefer ol tohe samphe(s) tested. W ithout witen pproval of TST,

i¥  2F Yinhe Building, Hetian Road,Houjic Town, Dongguan, Guangdong, China

¥ [ thistest report shll not becopied except i fll and published as adveriisement. TST Physical & Chemical Lat

Tel: 86-0769-85088050  Fax: 86-0769-85088450 E-mail:tst@tst-test.com hitp:/fwww tst-test.com

TST Testing Technology Co., Ltd. ::
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BRI REIRAT ’

RIZSIEi7=as

FRI1060i7m=eE h—Feoniieatdinmss, RABEERNM, BRRAEE

ZiHRARIT, FRI060FFEBRIERATCHSINAIRT, EEBEAILUWEAEFER SANEsEE Frequency Range:50Hz-20KHz(-3dB)

FIXAILAMEAANE R R EEAIRITER, FRIVOCOFAEERERATHAERNE  REESensitivity:98dB

TRz, ERAREER T IAMAEE, NiERN M mERInE R ExAFE[EMax SPL: 129dB

EI5E, REERNEIIMSTRESHINE MER, EizEsesie—R10JKS KUETN==Rated Power:250W

BSTA— M7 B BRGNS, FRIL06037 5 S8 A AT I —FKSUBRIUEEIHE IE{EThZ=Peak Power:1000W

S8(HA, B&ME: Angle Of Coverage:90°x 60°
FrFRBEFLNominal Impedance:8Q
HEFFINEL Recommended Amplifier:250W to
400W

BEBRTEAFNED. Blp, BIE. B/RS. SHhETRPNESNES,

{K= R clow Frequencys: Te
RRIER, EER. AESAmER. 2%E, BiMENEER, I : .
WETESINEER, FrEssmaRTRA0°x 0 REERSA; BSigmr.  RYSizer 500x315x300mn 3 :
WRESL; FEiEW=. BREL. 8. EEWeight: 15kg

ZE#EERInput Connectors:speakon NL4x2

*it: BRAREMRE, wRRAEHE;SIMPIMRSIE.
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DP SERIES vp= 0

DPEFIEFINHRAPWMEKEEEFIFAFTREIR, SodthIClass-DIIRARA, BENES, EER, SREMLR, T1=e00-2100W, WEBE/NEE, %5
JINEEREEY, Rk, ME%S2AER, BENEE, TEBESEiTR.
DPRIIM RSB T I REM A=, EEEER. SIEREERE,

Digital Power Amplifier Digital Power Amplifier
AA DP460 AA )
Stacecrart Stacecraft
M DP460 l l M DP460
Stagecrart Stacecraft
NA DP4E0 NA DPas
Stacacraht Stagmeraft
- - —




MR REEIRAT ' AN AFH ARNE FEAE RN
DPE 5 SV INZR A ES
IZRFIEFINERAERINEH600-2100W, FMEE/IUEE, ZR7MEaAEL, BiR, A5%, BCHEZAER, BERgBREESINTR. SERIINE
20Hz-34KHz, FERAREFET1000LAL, BEEREY. RARENSR.
TheESH 22| Dbpaso DP475 DP490 | DP4130 | DP4150 | DP4180 | DP4210 | DP260 DP275 DP290 | DP2130 | DP2150 | DP2180 | DP2210
8QIZiBINE 4X600W | 4X750W | 4X900W | 4X1300W | 4X1500W | 4X1800W | 4X2100W | 2X600W | 2X750W | 2X900W | 2X1300W | 2X1500W | 2X1800W | 2X2100W
AQSTIFEINE 4X1200W | 4X1500W | 4X1800W | 4X2600W | 4X3000W | 4X3600W | 4X4200W | 2X1200W | 2X1500W | 2X1800W | 2X2600W | 2X3000W | 2X3600W | 2X4200W
BINIERZ RS XLREF
=PNEE 20KQF 4
N REUE 0.77V 1.44V
I NTESHIEHIEL >80dB
GRS SpeakonfE
(SIRLL >112dB
FERREE > 1000
[S e S <0.1%(20 Hz-20 kHz 1W)
e 20Hz-34KHz(+0/- 03dB1W/80)/\\\u f ﬂ\\
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